



Material & Engineering Laboratory-Kaohsiung

Test Report



Report No. : KB-15-07092XA
C-15-13669
Page No. : 1 OF 1
Date of Report : Jul. 15, 2015

Applicant HONG YUAN LIN TECHNOLOGY CO., LTD.
Address No.31.Ln,295.Sec 3,Hanxi W.Rd.Beitun Dist,Taichau City 406,Taiwan(R.O.C)
Supplier HONG YUAN LIN TECHNOLOGY CO., LTD.
Sample Name VQ-800, Concrete Nano Sealer and Hardener
Sample Submitted By HONG YUAN LIN TECHNOLOGY CO., LTD.
Date of Sample Received Apr. 13, 2015
Date of Testing Apr. 13, 2015~Jul. 15, 2015
Remark The information mentioned in the above section is provided by Client
 (Exclude Date of Sample Received and Date of Testing)

Test Conditions :

Concrete of Mixing Rate (weight)	Water	Cement (Type I)	Coarse aggregate (3/4")	Coarse aggregate (3/8")	Fine aggregate	Admixture	Unit Weight
kg/m ³	212	265	367	553	904	----	2301

Test Results :

Test Items	Test Method	Test Results
Solvent Resistance (Xylene, 23°C, 120h)	Refer. CNS 10757(1995)	Solvent immersion test without exception

- NOTE : 1.Still placed in the test group test specimen Chaimo saturated lime water conservation 26 days, remove the air-dry at room temperature two days, pharmaceutical facilities for the manner to provide customers (execution time is 2 hours), remove the test specimen in air at room temperature dry 7 days a test is performed.
 2.Visual observation of the coating film was visually observed to confirm confirm no wrinkles, swelling, cracking, rust and peeling, and then compared with the status quo specimen, the absence of significant changes in the gloss, color, degree of softening, and no coloring and no depth of test solution when the turbidity, assessed as "immersion test without exception."
 3.Test specimen substrate is concrete.
 4.This Test Report is an additional original report of KB-15-07092X C-15-13669. Issued date : Jul. 15, 2015.

----- oOo -----

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.

S.S.Chen
Signed for and on behalf of
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.